
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, el Aviso de Recepción de Solicitud e Intención de 
Obtener un Permiso) 

• Inglés 
• Idioma alternativo (español) 
[...]
lista de correo que desean recibir avisos de esta solicitud. El aviso dará la fecha 
límite para someter comentarios públicos. 
 
COMENTARIO PUBLICO / REUNION PUBLICA. Usted puede presentar 
comentarios públicos o pedir una reunión pública sobre esta solicitud. El propósito 
de una reunión pública es dar la oportunidad de presentar comentarios o hacer preguntas acerca 
de la solicitud. La TCEQ realiza una reunión pública si el Director Ejecutivo determina que hay 
un grado de interés público suficiente en la solicitud o si un legislador local lo pide. Una reunión 
pública no es una audiencia administrativa de lo contencioso. 
 
OPORTUNIDAD DE UNA AUDIENCIA ADMINISTRATIVA DE LO CONTENCIOSO. 
Después del plazo para presentar comentarios públicos, el Director Ejecutivo considerará todos 

https://gisweb.tceq.texas.gov/LocationMapper/?marker=-97.065833,33.28&level=18


los comentarios apropiados y preparará una respuesta a todo los comentarios públicos 
esenciales, pertinentes, o significativos. A menos que la solicitud haya sido referida 
directamente a una audiencia administrativa de lo contencioso, la respuesta a los 
comentarios y la decisión del Director Ejecutivo sobre la solicitud serán enviados 
por correo a todos los que presentaron un comentario público y a las personas que 
están en la lista para recibir avisos sobre esta solicitud. Si se reciben comentarios, 
el aviso también proveerá instrucciones para pedir una reconsideración de la 
decisión del Director Ejecutivo y para pedir una audiencia administrativa de lo 
contencioso. Una audiencia administrativa de lo contencioso es un procedimiento legal 
similar a un procedimiento legal civil en un tribunal de distrito del estado.  
 
PARA SOLICITAR UNA AUDIENCIA DE CASO IMPUGNADO, USTED DEBE 
INCLUIR EN SU SOLICITUD LOS SIGUIENTES DATOS: su nombre, dirección, y 
número de teléfono; el nombre del solicitante y número del permiso; la ubicación y 
distancia de su propiedad/actividad con respecto a la instalación; una descripción 
específica de la forma cómo usted sería afectado adversamente por el sitio de una 
manera no común al público en general; una lista de todas las cuestiones de hecho 
en disputa que usted presente durante el período de comentarios; y la declaración 
"[Yo/nosotros] solicito/solicitamos una audiencia de caso impugnado". Si presenta 
la petición para una audiencia de caso impugnado de parte de un grupo o 
asociación, debe identificar una persona que representa al grupo para recibir 
correspondencia en el futuro; identificar el nombre y la dirección de un miembro 
del grupo que sería afectado adversamente por la planta o la actividad propuesta; 
proveer la información indicada anteriormente con respecto a la ubicación del 
miembro afectado y su distancia de la planta o actividad propuesta; explicar cómo y 
porqué el miembro sería afectado; y explicar cómo los intereses que el grupo desea 
proteger son pertinentes al propósito del grupo. 
 
Después del cierre de todos los períodos de comentarios y de petición que aplican, el 
Director Ejecutivo enviará la solicitud y cualquier petición para reconsideración o 
para una audiencia de caso impugnado a los Comisionados de la TCEQ para su 
consideración durante una reunión programada de la Comisión. La Comisión sólo 
puede conceder una solicitud de una audiencia de caso impugnado sobre los temas 
que el solicitante haya presentado en sus comentarios oportunos que no fueron 
retirados posteriormente. Si se concede una audiencia, el tema de la audiencia 
estará limitado a cuestiones de hecho en disputa o cuestiones mixtas de hecho y de 
derecho relacionadas a intereses pertinentes y materiales de calidad del agua que se 
hayan presentado durante el período de comentarios. 
 
LISTA DE CORREO. Si somete comentarios públicos, un pedido para una audiencia 
administrativa de lo contencioso o una reconsideración de la decisión del Director Ejecutivo, la 
Oficina del Secretario Principal enviará por correo los avisos públicos en relación con la 
solicitud. Ademas, puede pedir que la TCEQ ponga su nombre en una or mas de las listas 
correos siguientes (1) la lista de correo permanente para recibir los avisos de el solicitante 
indicado por nombre y número del permiso específico y/o (2) la lista de correo de todas las 
solicitudes en un condado especifico. Si desea que se agrega su nombre en una de las listas 
designe cual lista(s) y envia por correo su pedido a la Oficina del Secretario Principal de la 
TCEQ. 
 
CONTACTOS E INFORMACIÓN A LA AGENCIA. Todos los comentarios públicos y 
solicitudes deben ser presentadas electrónicamente vía 



http://www14.tceq.texas.gov/epic/eComment/ o por escrito dirigidos a la 
Comisión de Texas de Calidad Ambiental, Oficial de la Secretaría (Office of Chief 
Clerk), MC-105, P.O. Box 13087, Austin, Texas 78711-3087. Tenga en cuenta que 
cualquier información personal que usted proporcione, incluyendo su nombre, número de 
teléfono, dirección de correo electrónico y dirección física pasarán a formar parte del registro 
público de la Agencia. Para obtener más información acerca de esta solicitud de permiso o el 
proceso de permisos, llame al programa de educación pública de la TCEQ, gratis, al 1-800-687-
4040. Si desea información en Español, puede llamar al 1-800-687-4040. 
 
También se puede obtener información adicional de la ciudad de Denton, Texas a la dirección 
indicada arriba o llamando al Sr. Andrew Kanewske, P.E., Ingeniero Profesional, al 817-349-
2829.  
 
Fecha de emisión 5 de junio de 2024 
 

http://www14.tceq.texas.gov/epic/eComment/






















































































































































































































































































TCEQ-10053 (10/31/2022) Municipal Wastewater Application Administrative Report Page 9 of 24

Phone No.: N/A E-mail Address: N/A

If the landowner is not the same person as the facility owner or co-applicant, attach a lease
agreement or deed recorded easement. See instructions.

Attachment: N/A

F. Owner of sewage sludge disposal site (if authorization is requested for sludge disposal on
property owned or controlled by the applicant):

Prefix (Mr., Ms., Miss): N/A

First and Last Name: N/A

Mailing Address: N/A

City, State, Zip Code: N/A

Phone No.: N/A E-mail Address: N/A

If the landowner is not the same person as the facility owner or co-applicant, attach a lease
agreement or deed recorded easement. See instructions.

Attachment: N/A

Section 10. TPDES Discharge Information (Instructions Page 34)
A. Is the wastewater treatment facility location in the existing permit accurate?

☐   Yes ☒   No

If no, or a new permit application, please give an accurate description:
The water reclamation plant will be located Approximately 12,210 feet east of the
intersection of E. Sherman Drive and Hartlee Field Road, in Denton County, Texas 76208..

B. Are the point(s) of discharge and the discharge route(s) in the existing permit correct?

☐   Yes ☒   No

If no, or a new or amendment permit application, provide an accurate description of the
point of discharge and the discharge route to the nearest classified segment as defined in
30 TAC Chapter 307:
The point of discharge is approximately 8,500 ft east of Farm-to-Market Road 428 and
3,000 ft northwest of Hartlee Field Road in Denton County, Texas. Discharge enters into
on-site finishing ponds, thence to the Clear Creek stream (0823C) thence flows into Elm
Fork Trinity River (0823) thence into Lewisville Lake.

City nearest the outfall(s): City of Denton

County in which the outfalls(s) is/are located: Denton County

Outfall Latitude: 33.279218 Longitude: -97.067088

C. Is or will the treated wastewater discharge to a city, county, or state highway right-of-way,
or a flood control district drainage ditch?



TCEQ-10053 (10/31/2022) Municipal Wastewater Application Administrative Report Page 14 of 24

Section 15. Plain Language Summary (Instructions Page 40)

If you are subject to the alternative language notice requirements in 30 Texas Administrative Code
§39.426, you must provide a translated copy of the completed plain language summary in
the appropriate alternative language as part of your application package. For your
convenience, a Spanish template has been provided below.

ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT
APPLICATIONS

DOMESTIC WASTEWATER

The following summary is provided for this pending water quality permit application being reviewed
by the Texas Commission on Environmental Quality as required by 30 Texas Administrative Code
Chapter 39.  The information provided in this summary may change during the technical review of the
application and are not federal enforceable representations of the permit application.
City of Denton (CN 600358980 ) proposes to operate Clear Creek Water Reclamation Plant
(RN103935516). a  membrane bioreactor process plant scheme. The facility will be located approximately
12,210 feet east of the intersection of E. Sherman Drive and Hartlee Field Road, in Denton, Denton
County, Texas 76208.

Major amendment application to discharge 10 MGD design flow of treated domestic water.

Discharges from the facility are expected to contain five-day biochemical oxygen demand (BOD5), total
suspended solids (TSS), ammonia nitrogen (NH3-H), phosphorus (P), and dissolved oxygen (DO).
Domestic wastewater will be treated by a membrane bioreactor process plant and the treatment units
will include bar screens, grit chambers, primary clarifiers, anaerobic basins, anoxic basins, aerobic
submerged membrane unit basins, anaerobic digesters, and ultraviolet (UV) disinfection.



TCEQ-10053 (10/31/2022) Municipal Wastewater Application Administrative Report Page 18 of 24

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF)

FOR AGENCIES REVIEWING DOMESTIC
TPDES WASTEWATER PERMIT APPLICATIONS

This form applies to TPDES permit applications only. (Instructions, Page 53)

The SPIF must be completed as a separate document. The TCEQ will mail a copy of the SPIF to
each agency as required by the TCEQ agreement with EPA. If any of the items are not completely
addressed or further information is needed, you will be contacted to provide the information
before the permit is issued. Each item must be completely addressed.

Do not refer to a response of any item in the permit application form. Each attachment must
be provided with this form separately from the administrative report of the application. The
application will not be declared administratively complete without this form being completed in
its entirety including all attachments.

The following applies to all applications:

1. Permittee: City of Denton

Permit No. WQ00 14416001 EPA ID No. TX 0125628

Address of the project (or a location description that includes street/highway, city/vicinity,
and county):

The water reclamation plant will be located Approximately 12,210 feet east of the
intersection of E. Sherman Drive and Hartlee Field Road, in Denton County, Texas
76208.

TCEQ USE ONLY:

Application type: Renewal Major Amendment Minor Amendment New

County:  Segment Number:

Admin Complete Date:

Agency Receiving SPIF:

 Texas Historical Commission  U.S. Fish and Wildlife

 Texas Parks and Wildlife Department  U.S. Army Corps of Engineers



TCEQ-10400 (11/22) Page 2 of 3

( 940  ) 349-8601 (   )    -

SECTION III: Regulated Entity Information
21. General Regulated Entity Information (If ‘New Regulated Entity” is selected, a new permit application is also required.)

 New Regulated Entity  Update to Regulated Entity Name  Update to Regulated Entity Information

The Regulated Entity Name submitted may be updated, in order to meet TCEQ Core Data Standards (removal of organizational endings such
as Inc, LP, or LLC).

22. Regulated Entity Name (Enter name of the site where the regulated action is taking place.)

Clear Creek Water Reclamation Plant

23. Street Address of
the Regulated Entity:

(No PO Boxes)
City State ZIP ZIP + 4

24. County Denton County

If no Street Address is provided, fields 25-28 are required.

25. Description to

Physical Location:

The water reclamation plant will be located approximately 12,210 feet east of the intersection of E. Sherman Drive and Hartlee Field
Road, in Denton County, Texas 76208.

26. Nearest City State Nearest ZIP Code

Denton TX 76208

Latitude/Longitude are required and may be added/updated to meet TCEQ Core Data Standards. (Geocoding of the Physical Address may be
used to supply coordinates where none have been provided or to gain accuracy).

27. Latitude (N) In Decimal: 33.279218 28. Longitude (W) In Decimal: -97.067088

Degrees Minutes Seconds Degrees Minutes Seconds

33 16 47.28 97 3 58.68

29. Primary SIC Code

(4 digits)

30. Secondary SIC Code

(4 digits)

31. Primary NAICS Code
 (5 or 6 digits)

32. Secondary NAICS Code

(5 or 6 digits)

4952 221320

33. What is the Primary Business of this entity? (Do not repeat the SIC or NAICS description.)

Treatment of domestic wastewater.

34. Mailing

Address:

901 Texas Street

Suite A

City Denton State TX ZIP 76209 ZIP + 4 4354

35. E-Mail Address: rusty.willard@cityofdenton.com

36. Telephone Number 37. Extension or Code 38. Fax Number (if applicable)

( 940 ) 349-8601 (      )     -

39. TCEQ Programs and ID Numbers Check all Programs and write in the permits/registration numbers that will be affected by the updates submitted on this
form. See the Core Data Form instructions for additional guidance.


	Admin Package Cover Page_Alt Language
	Administrative Package Cover Page
	This file contains the following documents:
	Portada de Paquete Administrativo
	Este archivo contiene los siguientes documentos:

	pls eng
	pls esp
	wq0014416001-nori-eng
	wq0014416001-nori-esp
	wq0014416001-application-original
	updates

